ABSIMA SHOP ... 1:10 Truggy AT2.4/AT3.4 brushed/BL

Sort by:
View:
Item: 100 ( be displayed 1 - 40 )
Steering Block l/r
Item no.: 1230162
5,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Front Hub Carrier l/r
Item no.: 1230163
5,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Rear Hub Carrier l/r
Item no.: 1230164
6,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Drive cup main drive shaft
Item no.: 1230165
6,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Differential drive cup
Item no.: 1230166
6,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Motor mount
Item no.: 1230175
7,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Differential drive spur gear 38T
Item no.: 1230177
7,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Differential drive gear
Item no.: 1230179
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Differential drive gear shaft + E-Clips
Item no.: 1230180
9,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Differential gears
Item no.: 1230181
9,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Gear differential box
Item no.: 1230182
9,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Differential housing
Item no.: 1230184
11,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Servo mount
Item no.: 1230187
2,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Battery cover
Item no.: 1230188
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Battery cover post
Item no.: 1230189
2,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Ackermann plate
Item no.: 1230190
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Servo saver
Item no.: 1230191
6,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Servo saver post
Item no.: 1230192
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Servo linkage
Item no.: 1230194
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Servo horn
Item no.: 1230195
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Suspension arm mount f/r
Item no.: 1230196
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Suspension arm shaft f/r
Item no.: 1230197
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Pin 2x10 (10)
Item no.: 1230198
2,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Wheel axle f/r (2)
Item no.: 1230205
6,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Wheel hex hub 12mm (8)
Item no.: 1230206
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Steering plate inserts (12)
Item no.: 1230209
5,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Zip tie (6)
Item no.: 1230210
2,95 EUR
Prices incl. VAT and excl. shipping
Availability:
E-clip 2.5 (12)
Item no.: 1230212
2,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Ball bearing 10x5x4 (8)
Item no.: 1230213
21,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Ball bearing 15x10x4 (6)
Item no.: 1230214
14,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Contain oil bearing 15x10x4 (6)
Item no.: 1230215
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Contain oil bearing 10x5x4 (8)
Item no.: 1230216
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
O-Ring (12)
Item no.: 1230217
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Nylon nut M4 (8)
Item no.: 1230218
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Nylon nut M3 (6)
Item no.: 1230219
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Ball head screw (6)
Item no.: 1230220
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Set screw M4x4 (10)
Item no.: 1230221
4,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Set screw M4x14 (10)
Item no.: 1230222
3,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Phillips head screw M3x10 (8)
Item no.: 1230223
2,95 EUR
Prices incl. VAT and excl. shipping
Availability:
Phillips head screw M3x10 (6)
Item no.: 1230224
2,95 EUR
Prices incl. VAT and excl. shipping
Availability: